TEST CERTIFICATE

Determination of the anti-slip property of floor coverings
in workrooms and fields of activities with slip danger

Tested material: Plastics
Type of material: self-adhesive plastic film made of vinyl
Article description: Concept 103
Dimensions: according to specification: 1372/1524 [mm] x 50 [m];
test sample: 1000 x 500 x 0.125 [mm]
Colour: clear, glossy
Surface: even, fine-rough structured

Producer/supplier: GENERAL FORMULATIONS
309 S. UNION, SPARTA
49345 Michigan / USA

Client: GF General Formulations GmbH
Hansestralte 105
51149 KoéIn
Certificate No.: 90982001.001
(tested under: 85271802.002)
Test date: 06.12.2018
Sampling: Sent by the customer to the research institute
Test method: DIN 51130 (edition 02/2014)

“Testing of floor coverings - Determination of the anti-slip property -
Workrooms and fields of activities with slip danger - Walking method

- Ramp test”
The sample covering was delivered in a surface condition ready
for testing.
Test result: Average total acceptance angle: 9,6°
Assessment: Classification group of anti-slip property: R9
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This test certificate is valid as long as there is no change in the above mentioned test-basis - for products
which are identical to the test specimen. The certificate is given for 5 years (starting from test date).
Publication and reproduction of this certificate is only allowed in unabridged form.
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